109

\ '

91
L6

o
S
@
(o] -
= 7/% = e

S o
T S = .
= 8 £ 2
= X 5 7
i u 4 g :
[Wa) P =4 -
L m =
G) 5 = S - <
X7 b= - =)

<t =4
o : 3 g
% -+ ~ 0_

= (=]
< = < . S il
@ = N o ® =} [t
v \/’ ﬂ//ﬁ ////4 = G} W
c \ . / AR =3
IS} SN\ @
2 \ AN § <
\ N, > X
» \ O 3
e

P 3 \pes

'y

N I\ g
PR 1‘
2

20

KGE5500Ti-a-08300

KGE5500Ti-b-11100 Fuel Tank

1G6000/RE-13210

Wire Harness
:2&

1G6000 (CARB)

1\r1




[ T e P o
" [rmseroess e ey T
"+ [rowronrane Sty T
> Jrowmronoro oo ety T
P [T o mpter T
T Jrctseroson: i T
P [y oo oo T
B = T
PN [y Py >
PR [y ot e >
m ooerboo it T
[T ey T
[ rcesseor i Sorseaing T
S st i T
P [y e et T
= [rcessoronr S e T
[ rcesseoro o e T
= [rcesseorone e oy T
> [rcesseoro oo o T
i [rcesseor o oo T
i o T
S [rcseorine oo T
= rcesseorions o T s e T
FR) [T Corvorraer T
m Spporing e e >
o e soppor ot T
S rcesseorovar o e o
o [rrmos ey e e T
P [Ty oo cor T
" oo s :
[ T o S it T
7] [y et Shoc Aot Dok >
oo E T
m ey i s T
o [woma FISTS T
o (e o e DOV o T
Bl [ Checomar T
[ rcseor i o Tt T
=+ [rcomorrone o oragine T
> [rcmmcers oo o e oo T
= [rcamoror oo sv3 0y g T
o [rmncer o e oSy T
o [rcammcers oo o T
o [rcmcen e o maisor B T
= [ e o T
= [rcaonor oo error st T
o [acreios oz >
o [cormois e Resgo oo s
T [corrsr e Sorvos m
o e st Wi e T
7 [rcesseorone oo T
T [reeromor oz >
7 [corrsras e Somrsiez o
[T [T Smar hotte T
erSponee for Clbne bor e T
e Jroroncssons s pone orCaanet ot e P T
- Jroronosion noerSporgs ror Clnet Upper Caver P T
o [y it -
& Jroronosson ™= T
7] [T T v T
& Jrorsoon s S oo o s
o [corres e oo T
& [carsrer e Somoeie 0
[ ey e s oy T
5 [rowmonon et ey T
m ot oo ot T
5 [rooromracoor g T
5 [ coraee ey e oo v T
I e [T -
e [corare oo s
> [corermr o oo o s >
o[ caser oo e Copmoones s
o corme a0 Svimerts T
et T
i nest i Coing e T
o crssonm oo Campomtere T
o rsommaro0s oty T T
ronnr T
o] oo oo oS e T
ol corsresses Sorvioa >
o [corsrao e Sorvoa >
o[ oo e T
oo o Tk s Worher o e T
oS T
s boo oo e T
i corsrasses oo m
o[ corery o s e m
I (e oot peer T
o arcasn woor e T
ol corers 000 oo T
oo oo Corvor oo T
] oo oo oS v T
o facre s e ot e >
T oo o W impetor e e T
oo 000 Ty >
ol corers 00 oo >
T corsrar e T >
oo oo >
[ corerar e Sorvos >
s oo o0 >
T corsrarioes :
T carero oo T
oo :
FIR e o :
Comecrg e T
oo o0 m
o[ oo S Tpng s STAETE 0
FYT [y Campont e T
o] ssonmioi Campomtore T
P [y Campomtore T
PO [y Campomtore T

Foe ok i Ao
ope




KG390GETI(EPA)CARB)

Tightening Torque Table For Major Bolt and Nut

] Easy Wearing Parts (WUnit + N.m)
Ref Description Torque
@ Connecting Rad Bolt 20-22
® Flywheel Nut 130-150
® Crankcase Cover Bolt 20-23
® Cylinder Head Bolt 42-46
@ Rocker Shaft Bolt 20-23



Fast Wearing Parts

Ref Kipor Part No.

KG160-01016
KM168F-10008
KG340-01017
GB/T275-1994
GB/T275-1994
KG240-02015
KG340-02014
KG340-02021
KG240GX-02023
KG390-04100T
GB/T276-1994
KG240GX-07002
KG240-07004
WR7DC

2T AT T IOmMMmMOoOOm>

NTP No.

48-0926
48-1056

48-1013
48-0787
48-0788
48-0785

48-0990
48-1015
48-0999

Description

Dipstick Gasket

Oil Drain Plug Gasket
Oil Seal

Roller Bearing 6202
Roller Bearing 6207
Exhaust Pipe Gasket
Intake Pipe Gasket
Carburetor Gasket A
Carburetor Gasket B
Piston Ring Set
Roller Bearing

Air Filter Element
Intake Gasket

Spark Plug

P R R R RPRRPRRRRNRRRR



KG3%0GETH01000 Enigne Bloc]

Assembly

KGIETH-0700AIr- Intake Syster

ﬂ/ Cylindar Haad Cover
KG390GETHHI3000 Cylinder Head Covgr
u

KG390GETH-05000 Crankshaft & Flywheel Assenbly

KG3%0GETH11000 Spaed Control & Steering System J l—‘\

KGI9OGETH-14000 lgnition Systen

Vl KG390-06000 Camshaft Assenbly
e

Cylinder Head Assembly
KG30GETH-02000

K6390-04000 Piston & Connecting Rod Assembly

K63%06ETH0000 Carburetor  Assembly
Ret PN Da: aty
1 KGeooGTHuelp  Metor Bracket o
2 PR7AI-000 Carburetor 1
3 GH/TBE-1988  Screw MixB €

2
&

KG390GETH-5000  Starter Electrical System




KG390 GETi[A]1[7)

No. Part No. NTP Number Description Qty.
KG390GETi-01000 Engine Block Assembly

1 GB/T5789-1986 Bolt M8X30 7
2 GB/T276-1994 Roller Bearing 6202 2
3 KG340-01005 Crankcase Cover Gasket 1
4 GB/T276-1994 Roller Bearing 6207 1
5 KG160-01011 Crankcase Cover Location Pin 2
6 KM168F-10008 48-1056 Oil Drain Plug Gasket 2
7 KG240-01007 48-1012 Oil Drain Plug 2
8 KG340-01017 Oil Seal 2
9 KG390GETi-01021 Seal Gasket 1
10 KG390-01004 Cylinder Head Gasket 1
11 KG240-01003 Cylinder Head Bolt 4
12 KG240-01012 Cylinder Head Location Pin 2
13 KG390GETi-01001 Engine Block 1
14 KG205GETi-01015 48-0945 Dipstick 1
15 KG160-01016 48-0926 Dipstick Gasket 1
16 KG390GETi-01006 Crankcase Cover 1
17 GB/T5789-1986 Bolt M6X12 2
18 KG390GETi-01022 Wire pressing plate 1

KG390GEXi-01000 Crankcase Cover Assembly

l6--1 KG390GEXi-01006

Crankcase Cover

19 KG390GEXi-01023

Closed End Face Cover

KG390GETi-02000 Cylinder head assembly

1 KG240-02017 Exhaust Pipe Stud 2
2 KG240-02015 Exhaust Pipe Gasket 1
3 KG670-02005 Exhaust Valve 1
4 KG670-02004 Intake Valve 1
5 KG340-02014 Intake Pipe Gasket 1
6 KG390GETi-02017 48-1016 Carburetor Insulation Block 1
7 KG340-02021 48-0788 Carburetor Gasket A 1




8 KG340-02016 Intake Pipe Stud 2
9 KG390GETi-02023 48-1017 Carburetor Gasket B 1
10 KG240-02012 Intake Valve Guiding Pipe Qil Seal 1
11 KG186F-02002a Valve Spring Seat 1
12 KG240-02011 Push Rod Guiding Plate 1
13 KG670-02007 Rocker Arm Shaft Bolt 2
14 KG670-02009 Valve Rocker Arm 2
15 KG160-02008 Rocker Arm Shaft 2
16 KG160-02016 Rocker Arm Shaft Adjusting Bolt 2
17 KG670-02003 Valve Adjusting Gasket Block 2
18 KG670-02001 Valve Cotter 2
19 KG240-02006 Valve Spring 2
20 KG240-02013 Exhaust Valve Spring Bottom Seat 1
21 KG340-02100 Cylinder Head Mechanism Part 1
KG390GETi-b-07000 Intake Assembly
1 KG240-07004 48-1015 Carburetor Back Up Ring 1
2 KG390GETi-b-07200 Air Filter Shell 1
4 KG390GETi-07003 Filter Element Fixing Bracket 1
6 KG390GETi-07002 48-1019 Air Filter Cover 1
3 KG390GETi-07004 Seal Gasket 1
5 KG240GX-07002 48-0990 Filter Element 1
7 GB/T6177.1-2000 Nut M6 2
8 GB/T5789-1986 Bolt M6*12 1
KG390GETi-03000 Valve Cover Assembly
1 KG240-03003 Valve Cover Bolt 1
2 KG240-03004 48-1014 Valve Cover Bolt Washer 1
3 KG240-03100 48-0954 Cylinder Head Cover 1
4 KG240-03001 48-0953 Valve Cover Gasket 1
5 KG390GETi-03002 48-1018 Vent Pipe 1
KG390GETi-05000 Crankshaft Assembly
1 KG390GETi-05001 Crankshaft 1




2 KG340-05005 Balance Shaft 1
3 KG340-05002 Crankshaft Timing Gear 1
4 KG340-05003 Balance Shaft Dricving Geae 1
5 GB/T1096-2003 Key 5*14 1
6 GB/T276-1994 Rolling Bearing 6207 1
7 KM186FAGETI-05102 Flywheel Tooth Ring 1
8 KM186F-05002 Flywheel Nut 1
9 KM186F-05003 Flywheel Nut Back Up Ring 1
KG390GETi-11000 Speed Control System

1 KG390GETi-11000 48-1021 Choke Assembly 1
KG390GETi-14000 Ignition Assembly

1 WR7DC 48-0999 Spark Plug WR7DC 1
2 GB/T5789-1986 Bolt M6*16 2
3 KG240-14300 48-0958 Oil Alert 1
4 GB/T6177.1-2000 Nut M10 1
KG390-06000 Camshaft Assembly

1 KG340-06002 Valve Push Rod 2
2 KG240-06001 Valve Tappet 2
3 KG390-06108 Camshaft 1
4 KG240-06106 Pin,Gearshift Fork 1
5 KG240-06107 Gearshift Fork 1
6 KG240-06101 Swinging Arm 1
7 KG240-06105 Pressure Regulators Centrifugal Block 1
8 KG240-06104 Swinging Arm Pin 1
9 KG240-06102 Pressure Reducing Spring Pin 1
10 KG160-06103 Extension Spring 1

Oa

KG390-04000 Piston and Connection Rod Assembly

1 KG390-04001 1st Compression Ring
2 KG390-04002 2nd Compression Ring
3 KG390-04100 Oil Ring




4 KG340-04005 Retainning Ring 2
5 KG340-04004 Piston Pin 1
6 KG340-04200 Connecting Rod 1
7 KG390-04003 Piston 1
KG390GETi-10000 Carburetor Assembly
1 KG200GTi-10210 Motor Bracket 1
2 P27A1-000 48-1058 Carburetor 1
P27A3-015A 48-0996 High Altitude Jet 1
P27A3-300 48-1061 Carburetor Solenoid 1
3 GB/T823-1988 Screw M4*8 2
KG390GETi-15000 Starter Motor Assembly
1 GB/T5783-2000 Bolt M10*30 2
2 GB/T93-1987 Back Up Ring10 2
3 GB/T97.1-2002 Back Up Ringl0 2
4 KM186FE-15100 48-1057 Starter Motor 1




